CONTENTS-FRAME GROUP

FO0 Fo1 F02
ENGINE FITTINGS LOCK KIT MUFFLER

ZHRFENGINE FITTINGS | BABRAOCK ASSY Fo2 ¥/ BEAMUFFLER COMP
P

&

FO3 F04-1 F04-2-V1
FRAME PLASTICS I PLASTICS TU

FOSERERFRAME ASSY FO4-1BHHE 1/PLASTICS | FO4-28 3 11 PLASTICS 1I

Y ot
QY

\
MR
o0

LEE TS
="

F04-3-V1 F04-4 F04-5
PLASTICS IlI PLASTICS IV PLASTICS V
FO43EHIIPLASTICS I FOA4BHHENIPLASTICS IV FO4-SHE £ VIPLASTICS V I

F04-6 F04-7 FO5
PLASTICS VI PLASTICS VI FRONT SUSPENSION

FO4BERHIIPLASTICS VT FO4-TERFVPLASTICS W FO5 HBEFRONT SUSPENSION |

)
R




CONTENTS-FRAME GROUP

F06 FO7 F08-A
REAR SUSPENSION FRONT WHEEL MAB BRAKE ASSY
FBHGREAR SUSPENSION ASSY FOT WAFRONTWHEEL | HEHABAIYORNLICBRNE ASSY anw
£ f
7
s
o §f
i P ARE ® —{: I
\ . } Ny YD Boe
v FR - §
| ;-@bm@ R e ‘f.
Vi 78 Vi !
F08-1 F08-B-2 F10
FRONT BRAKE REAR BRAKE STEERING SYSTEM
WOl FRONT BRAKE | FiH33/ REAR BRAKE | SARRBRISTEERNG SYSTEN
S

@
F11 F12 F13
REAR WHEEL FUEL TANK SEAT
Fi1 /EA/REAR WHEEL HRFUELTANC Non/' FA3B 8 SEAT ASSY
” l\g/z
3 N
o N2
‘ %
&
s
Iy " !
o .
i
Weoa,
1] g
Vi e /P
"
F14 F14-2 F15-B
FOOTREST REAR ARM REST ELECTRIC SYSTEM (NO ABS)
R EA/PEDAL ASSY it FIREAR ARMREST ‘

F15 48 EHELECTRIC SYSTEM

5 7




CONTENTS-FRAME GROUP

F19-1

F16 F17
LIGHTS DASHBOARD WARNING LABEL, FUEL TANK

{1 AUDASHBOARD ASSY

FIORAREZERAP ASSY -
: I WARNING

Failure to follow these instructions

! may resultin danger.

® Read the owner’s manual carefully
before riding. Inappropriate
modification is not allowed.

® Please wear helmet., protective
clothing and other protective gear.

e Do not touch overheated., rotating
parts such as exhaust pipe. engine,
wheel and ect.

® Please slow down on poor visi

and slippery road.
e Always follow maintenance schedule.

- CEFMOTO

BFTA-190201-6500 EIT162

ility

F19-2-A F19-2-B F19-2-C
DECAL (NEBULA BLACK-ABS) DECAL (GALAXY GREY-ABS) DECAL (NEBULA WHITE)
6FIV-190100-4000-10 MEMER 6FIV-190100-4000-11 MERTER K o 6FIV-190100-4100-10 MEMTELAL —
- - - e —
3. ! 4.
> 4 - !
s 6
1 2
PaPIO PRRIO 8 4
5. 6.
7.8 8. guw
2% 4
F19-3 F20 F36
MODEL DECAL TOOLS FUEL VAPORIZATION SYSTEM
[ mETmToOls | }@ 544/ FUEL EVAPORATION SYSTEM
I485: BUE (R) PR, Y. 488
T4HeE: 28
FMHR: M
CFiEs1 | X9
EXE
F38 F41
OWNERS MANUAL AIR FILTER
FUBHARFILTER ASSY
[
& 'ﬁj

Owner's Manual

READ THIS
ANUAL
CAREFULLY




CONTENTS—ENGINE GROUP

EO1

CRANKCASE

EO1-1
LEFT CRANKCASE

E01-2
RIGHT CRANKCASE ASSY.

EO1 HiShEMICRANKCASE ASSY.

EO1-1 ZEiiSSARLEFT CRANKCASE

E01-2 i} SARIGHT CRANKCASE

E01-3

RIGHT SIDE COVER ASSY.

LEFT SIDE COVER

E02-1
CYLINDER

E01-3 AU BAIRIGHT SIDE COVER)

E014 ZEMEAEMLEFT SIDE COVER

E02-1 RS} EHICYLINDER HEAD COVER -

'

V.2 i
E02-2 E02-3 E02-4
CYLINDER COVER CYLINDER BODY ASSY. CAMSHAFT
E022 “GTRABAICYLNDER HEAD | 029 "GIAHBAICYLINOER BODY ASSY | [ E024 PHERAHRCASHAFT ASSY
N
G
AN
g
J,
7
i
Vg
EO03 E04 E05
MAGNETO CRANKSHAFT /CONNECTING ROD & PISTON ASSY. CLUTCH
E05 A#REHICLUTCH ASSY

E04 HffREFRZAERICRANKSHAFT & PISTON




CONTENTS—ENGINE GROUP

TRANSMISSION(1)

EO7

OIL PUMP

E09
STARTING SYSTEM

EO7 HREFBAIOIL PUMP

E09 RHEAEHISTARTING SYSTEM

E16 E17
BALANCER SHAFT THROTTLE&INJECTOR
AT |
E16 FAAER BALANCE SHAFT




ZHEENGINE FITTINGS

FOO ENGINE FITTINGS

Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-040011-7100 SMALL SPROCKET GUARD 1
2 0010-021017-0010 BOLT M6x25 1 M6x25
3 0020-011018-00001 BOLT 2




B R RILOCK ASSY

FO1 LOCK KIT

Item No. Parts Number Parts Name(EN) ty Specification
01 6FIV-011000-7101 LOCK KIT 1
02 30102-080020810 SCREW M8x20 2 M8x20
03 6FIV-010010-7100 SEAT CABLE 1
04 6GU#-010320-6000 LOCK SEAT, SEAT 1
05 30006-060016810 BOLT 2 M6x16
06 6FIV-011020-7100 KEY 1




F02 7% & K/MUFFLER COMP

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) ty Specification

1 6FIV-021100-9000 EXHAUST PIPE ASSY 1

2 30102-080025810 SCREW 2 M8x25
3 6KMV-176000-8400 OXYGEN SENSOR 1

4 6090-020010 GASKET, EXHAUST PORT 1

5 30006-080035810 BOLT 3 M8x35
6 6WWV-020002-5001 BUSHING, MUFFLER BODY 6

7 6WWV-020003-5000 RUBBER SLEEVE, MUFFLER BODY 3

8 30204-080810 LOCK NUT 3 M8

9 A000-020003 SEAL SLEEVE, GRAPHITE 2 1

10 A000-020500 CLAMP 1 1

11 6FIV-021200-9000 REAR MUFFLER BODY ASSY 1

12 30006-060012810 BOLT 1 M6x12




FO3%2 i H/FRAME ASSY

FO3 FRAME
Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-030010-4100 IGNITION LOCK BRACKET 1
2 30102-080016810 SCREW 2 GB/T70.1_M8x16
3 30902-0400820 RIVET 2 ©4x8
4 6FIA-190012 VIN PLATE 1
4 6KJC-190012-8000 VEHICLE PLATE 1
5 5020-031001 BBER SLEEVE, FRONT LICENSE BRAC 2
6 6FIV-030020-4100 HEADLIGHT LOWER BRACKET 1
7 30006-060012810 BOLT 4 M6x12
8 6FIV-030100-4100 FRONT LH+RH PANEL ASSY 1
9 30006-060010810 BOLT 2 M6x10
10 6AQV-021002-1000 BUSHING 3
11 6WWV-030019-5000 CUSHION SLEEVE 3
12 30006-060022810 BOLT 3 M6x22
13 6FIV-030002-7000 ABS BRACKET 1
14 6FIV-031000-4101-01 FRAME ASSY 1
15 30204-080810 LOCK NUT 8 M8
16 5280-030004-1000 RONT SUSPENSION BRACKET, ENGIN 1 MATTE BLACK
17 30006-080085810 BOLT M8x85 2 M8x85
18 30006-080075810 BOLT 4 M8x75
19 30006-080090810 BOLT 1 M8x90
20 30006-080050810 BOLT 1 M8x50
21 6F12-030002 LH UPPER BRACKET, ENGINE 1 ELECTROPHORESIS BLACK
22 6FIV-030050-7100 ENGINE RH UPPER BRACKET 1
23 6KJ0-030503 RUBBER PLUG 2
24 A000-030006 SIDE STAND BOLT 1
25 6KMV-030060-C000 SIDE STAND SPRING ASSY 1
26 A000-030004 SIDE STAND SPRING SLEEVE 1
27 6FIV-030600-7101 SIDE STAND ASSY 1
28 30208-102010 NUT 1 M10x1.25
29 30006-060035810 BOLT 1 M6x35
30 6KJ0-030510 CHAIN GUARD 1
31 6WWV-020002-5001 BUSHING, MUFFLER BODY 6
32 6WWV-020003-5000 RUBBER SLEEVE, MUFFLER BODY 3
33 8080-040064 FRONT FENDER DAMPER 1
34 6WWV-046702-5000 INNER HEX SCREW M6x12 1
35 6FIV-030300-7100 REAR FENDER 1
36 6FIV-030009-7100 REAR LICENSE BRACKET 1




FO4-1% B4 1 /PLASTICS |

Vi

FO4-1 PLASTICS I

Item No. Parts Number Parts Name(EN) ty Specification
1 6WWV-047102-5000 INNER HEX SCREW M5x14 5
2 6FIV-041603-4100 WINDSHIELD 1
3 6FIV-041604-4100 LOWER GUARD, DASHBAORD 1
4 6AQV-041117-1002 USB PLUG COVER 1
5 6FIV-040101-4100 IGNITION LOCK GUARD 1
6 6FIV-040512-7100 PIPE UPPER LID 1
7 6FIV-040511-7100 FRONT SHOCK ABSORBER UPPER LID 2
8 6FIV-041601-4100-0BU00 HEADLIGHT PANEL 1 MIST SILVER BLACK
9 6KM+#-040081-8000-M1 NUT CLIP M5 5
10 30110-421130010 SELF-TAPPING SCREW 2 ST4.2x13
11 6FIV-041602-4100 HEADLIGHT PANEL 1
12 30110-420160070 SCREW 6 ST4.2x16
13 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 2
14 8010-000002 CLAMP ST4.2 2 ST4.2




FO4-28 k4% 11 /PLASTICS [I

F04-2 PLASTICS II

Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-041203-7100-0HDOO FUEL TANK RH PANEL 1 GALAXY GREY
1 6FIV-041203-7100-0VT00 FUEL TANK RH PANEL 1 NEBULA WHITEE+NEBULA BLACK
1 6FIV-041203-7100-0VEOO FUEL TANK RH PANEL 1 NEBULA WHITE
2 8010-000002 CLAMP ST4.2 6 ST4.2
3 30110-421130010 SELF-TAPPING SCREW 17 ST4.2x13
4 6KM#-040081-8000-M1 NUT CLIP M5 6
5 6WWV-046502-5000 STEPPED SCREW M5 9
6 6FIV-040401-7100 RUBBER HEAD 4
7 6WWV-045801-5000 PITTED RUBBER 2
8 9060-040310 CLAMP ASSY 2
9 6WWV-047102-5000 INNER HEX SCREW M5x14 3
10 6WWV-046802-5000 INNER HEX SCREW M6x16 1
11 6090-040302 CUSHION SLEEVE 1
12 6090-040303 BUSHING 1
13 6FIV-041201-7103-0BUOO FUEL TANK UPPER PANEL 1 MIST SILVER BLACK
13 6FIV-041201-7103-0RMO0 FUEL TANK UPPER PANEL 1 FIERY RED
13 6FIV-041201-7103-0VEOO FUEL TANK UPPER PANEL 1 NABULA WHITE
14 30110-420095010 SELF-TAPPING SCREW 2 ST4.2x9.5
15 8080-041130 EXPANSION RIVET ASSY 2
16 6FIV-041205-4100 FUEL TANK FRONT RH PANEL 1
17 6FIV-041204-4100 FUEL TANK FRONT LH PANEL 1
18 6FIV-041202-7100-0VT00 FUEL TANK LH PANEL 1 NEBULA WHITE-+NEBULA BLACK
18 6FIV-041202-7100-0VEOO FUEL TANK LH PANEL 1 NEBULA WHITE
18 6FIV-041202-7100-0HDOO FUEL TANK LH PANEL 1 GALAXY GREY
19 6FIV-040102-7100 SEAT LOCK BRACKET 1
20 30105-050012410 SCREW 2 M5x12




FO4-38RMETI/PLASTICS T

/P
FO4-3 PLASTICS III
Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-046502-5000 STEPPED SCREW M5 9
2 6FIV-040302-4100-0VEOO FRONT RH PANEL 1 NEBULA WHITE
2 6FIV-040302-4100-0G700 FRONT RH PANEL 1 LEMOM GREEN
3 6FIV-040308-4100-0YG0O RH FRONT PANEL DECO PART 1 SANDSTONE YELLOW
3 6FIV-040308-4100-0BUOO RH FRONT PANEL DECO PART 1 MIST SILVER BLACK
4 8010-000002 CLAMP ST4.2 2 ST4.2
5 6KM#-040081-8000-M1 NUT CLIP M5 8
6 30110-421130010 SELF-TAPPING SCREW 4 S5T4.2x13
7 6WWV-046602-5000 INNER HEX STEPPED SCREW Mé6x14 2
8 6FIV-040309-4101-0BUOO PIPE PLATE 1 MIST SILVER BLACK
9 6FIV-040307-4100-0YG0O LH FRONT PANEL DECO PART 1 SANDSTONE YELLOW
9 6FIV-040307-4100-0BUOO LH FRONT PANEL DECO PART 1 MIST SILVER BLACK
10 6FIV-040301-4100-0VEOO FRONT LH PANEL 1 NEBULA WHITE
10 6FIV-040301-4100-0G700 FRONT LH PANEL 1 LEMON GREEN




FO4-4 2 B4+ V/PLASTICS IV

F04-4 PLASTICS IV

Item No. Parts Number Parts Name(EN) Specification
1 6FIV-040501-4100-0VEQOD FRONT FENDER NEBULA WHITE
6FIV-040501-4100-0HDOO FRONT FENDER GALAXY GREY

6WWV-046702-5000

INNER HEX SCREW M6x12

6FIV-040514-4100

RH FRONT SHOCK ABSORBER DECO PART

6WWV-046602-5000

INNER HEX STEPPED SCREW M6x14

HAb—kwb—nl—Ag

Uh|WIN|—

6FIV-040513-4100

LH FRONT SHOCK ABSORBER DECO PART




FO4-5% 414 VIPLASTICS V

vz

FO04-5 PLASTICSV

Item No. Parts Number Parts Name(EN) ty Specification
1 6FIV-040601-7100 REAR INNER FENDER 1
2 6WWV-046602-5000 INNER HEX STEPPED SCREW Mé6x14 5
3 6FIV-040602-7101 REAR INNER FENDER INNER COVER 1
4 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 3 ST4.2x9.5
5 30110-421130010 SELF-TAPPING SCREW 7 ST4.2x13
6 6FIV-040611-7100 REAR FENDER 1
7 6KM#-040081-8000-M1 NUT CLIP M5 1
8 6WWV-047102-5000 INNER HEX SCREW M5x14 1
9 6KM#-040302-8000 CUSHION SLEEVE 6
10 6090-040303 BUSHING 6
11 6WWV-046902-5000 INNER HEX SCREW M6x20 3
12 30204-060810 NUT 3 M6
13 6WWV-047102-5000 INNER HEX SCREW M5x14 3
14 6FIV-040612-7100 REAR FENDER INNER COVER 1
15 6FIV-041512-7100 LISENCE PLATE LIGHT LOWER COVER 1
1

16

6FIV-041511-7100

LISENCE PLATE LIGHT UPPER COVER




FO4-628 kL4 VI/PLASTICS VI

Vg

FO04-6 PLASTICS VI

Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-040314-7100-0VR00 RH SIDE COVER DECO PART 1 ELECTRO SILVER
1 6FIV-040314-7100-0BU0O RH SIDE COVER DECO PART 1 MIST SILVER BLACK
2 6FIV-040312-7100 RH SIDE COVER 1
3 30110-421130010 SELF-TAPPING SCREW 6 ST4.2x13
4 6WWV-046502-5000 STEPPED SCREW M5 4
5 6FIV-040401-7100 RUBBER HEAD 2
6 6FIV-040313-7100-0VR00 LH SIDE COVER DECO PART 1 ELECTRO SILVER
6 6FIV-040313-7100-0BU0O LH SIDE COVER DECO PART 1 MIST SILVER BLACK
7 6FIV-040311-7100 LH SIDE COVER 1
8 6FIV-041501-7100 ELECTRICAL APPLIANCE BOX 1
9 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 2
10 6FIV-041502-7100 BATTERY BOX 1
11 6WWV-046702-5000 INNER HEX SCREW M6x12 3
5

9010-120008

SPONGE PAD, FUEL TANK




FO4-TE R4 VI/PLASTICS VI

F04-7 PLASTICS VII

Item No. Parts Number Parts Name(EN) ty Specification
1 30110-420095010 SELF-TAPPING SCREW 2 ST4.2x9.5
2 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
3 6FIV-041614-4100-0VEOO RH PANEL, TAIL LIGHT 1 NEBULA WHITE
3 6FIV-041614-4100-0HDOO RH PANEL, TAIL LIGHT 1 GALAXY GREY
4 6WWV-046802-5000 INNER HEX SCREW M6x16 2
5 6090-040303 BUSHING 2
6 6KM#-040302-8000 CUSHION SLEEVE 2
7 8080-041130 EXPANSION RIVET ASSY 4
8 30110-421130010 SELF-TAPPING SCREW 8 ST4.2x13
9 6NQ#-000202-6001 BOLT 2
10 6FIV-041615-4100-0HDOO UPPER PANEL, TAIL LIGHT 1 GALAXY GREY
10 6FIV-041615-4100-0VEQOD UPPER PANEL, TAIL LIGHT 1 NEBULA WHITE
11 6FIV-041611-7100 TAIL LIGHT GUARD 1
12 6FIV-041613-4100-0VEQOQ LH PANEL, TAIL LIGHT 1 NEBULA WHITE
12 6FIV-041613-4100-0HDOO LH PANEL, TAIL LIGHT 1 GALAXY GREY
13 6FIV-040321-7100 REAR FRAME SKID PLATE 1
14 6WWV-047102-5000 INNER HEX SCREW M5x14 2

1

6FIV-040322-7100

REAR FRAME HEAT INSULATION PLATE




FO5 & &#/FRONT SUSPENSION ‘

FO5 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) ty | Specification
1 0180-062107-00001 LOCK NUT, BEVEL GEAR 1
2 8030-050006 GASKET, UPPER TRIPLE CLAMP 1
3 6FIV-050001-4100 UPPER TRIPLE CLAMP 1
4 30102-080025870 INNER HEX SCREW M8x25 2 M8x25
5 5280-050004 LOCK NUT 1
6 5280-050100 UPPER STEERING BEARING ASSY 1
7 5280-050200 LOWER STEERING BEARING ASSY 1
8 6FIV-050300-4100 LOWER TRIPLE CLAMP, FRONT FORK PIPE 1
9 30006-102035810 BOLT 2 M10x1.25x35
10 6FIV-050011-7000 RUBBER PLUG 1
11 6FIV-050100-7101-M1 FRONT LH SHOCK ABSORBER 1
12 6FIV-050200-7101-M1 FRONT RH SHOCK ABSORBER 1
13 6FIV-050401-7000 RUBBER PLUG 2
2

14 30102-080030870

SCREW

M8x30




Ji B /REAR SUSPENSION ASSY

=y
>

FO6 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification
1 6KMV-060010-8001 DUST BOOT COVER 1, REAR SWING ARM 2
2 6100-060008 OUTER BUSHING, REAR SWING ARM 2
3 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 1
4 6FIV-060001-7001 CHIAN GUARD 1
5 6090-060005 ANTI-DUST RING 2
6 6KJ0-060004-00001 RH INNER BUSHING, REAR FORK 2
7 6FIV-060300-7000 REAR FORK ASSY 1
8 6FIV-060100-7100-M1 REAR SHOCK ABSORBER 1
9 30006-102050810 BOLT 1 M10x1.25%50
10 6KM#-100002-8000 CLUCH LEVER PLUG 4
11 30102-080016810 SCREW 3 GB/T70.1_M8x16
12 6FIV-060020-7000 CHAIN ADJUSTER ASSY 2
13 A000-060201-0BB0 CAP, CHAIN ADJUSTER 2 PLASTIC POWDER
14 30200-080810 NUT 4 M8




FO7 RFRONT WHEEL

FO FRONT WHEEL

Item No. Parts Number Parts Name(EN) ty Specification

01 6FIV-070001-7100 FRONT WHEEL SHAFT 1

02 6K3J0-070002 COLLAR, FRONT WHEEL AXLE 2

03 30704-1211 TIRE 1 FRONT

04 6FIV-070100-7100-0B200 FRONT RIM ASSY 1

05 6KIV-070103-8000 OIL SEAL 1

06 30400-01280 BEARING 2 6201-2RS

07 30204-122810 NUT 1 M12x1.25
08 5190-070030-1000 VALVE, INFLATION 1

09 6FIV-070102-6000 MIDDLE BUSHING, FRONT RIM 1




NESARA HVORULCBRMEASSY |

17 151952

FO8-A MAB BRAKE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification

1 8010-080118 BRAKE DISC BOLT 6

2 6FI3-080001 FRONT BRAKE DISC 1

3 6FIV-080003-7000 FRONT GEAR RING 1

4 30006-060012870 BOLT 2 M6x12
5 6FIV-080004-7000-M1 SPEED SENSOR 1

6 30102-080025870 INNER HEX SCREW M8x25 2 M8x25
7 EAEV-080006-1000 BRAKE FLUID HOSE CLAMP 4

8 6FIV-081000-4000-M1 MAB HYDRAULIC BRAKE ASSY 1

9 6FIV-080005-4100 BRAKE FLUID HOSE CLAMP 1

10 30102-050016870 INNER HEX SCREW 1 M5x16
11 30006-060012810 BOLT 1 M6x12
12 30102-060025810 SCREW 2 M6x25
13 6FIV-080300-4100 REAR BRAKE PEDAL ASSY 1

14 6AQV-080400-1000 SPRING 1

15 A000-080006-10000 GASKET 1 1

16 6WWV-046702-5000 INNER HEX SCREW M6x12 1

17 30903-0162010 COTTER PIN 1

18 6FIV-080007-4101 BRAKE SWITCH LIMIT PLATE 1

19 6FIV-080003-4100 BRAKE SWITCH BRACKET 1

20 8010-000004 BOLT Mé6x14 1 M6x14
21 6FIV-080006-4101-M1 MECHANICAL BRAKE SWITCH ASSY 1

22 6NTV-080004-4101-M1 SPEED SENSOR 1

23 6FIV-080010-7000 REAR BRAKE DISC ASSY 1

24 6FIV-080220-71A0-M1 REAR BRAKE PAD ASSY 1

25 6FIV-080220-7100-M1 REAR BRAKE CALIPER ASSY 1

26 6KM#-081000-8100-20 WASHER 16

27 6KM#-080103-8101 PIPE BOLT 7

28 30904-0602240 PIN SHAFT 1

29 30903-0201640 COTTER PIN 1

30 6FIV-081100-4000-M1 MAB EXECUTION UNIT 1

31 A000-080229-2000 SCREW, FLUID RESERVOIR CAP 2

32 6KM0-091201-20000 CAP, FLUID RESERVOIR 1

33 6KM0-091202-20000 SEALING LINER, FLUID RESERVOIR 1

34 6KM0-091203-20000 SEALING GASKET, FLUID RESERVOIR 1

35 6KMV-081100-B000-20 BRAKE LEVER 1

36 6KMV-081100-B100-M1 HAND BRAKE PUMP ASSY 1

37 6FIV-080120-71A0-M1 FRONT BRAKE PAD ASSY 1

38 6FIV-080120-7100-M1 FRONT BRAKE CALIPER ASSY 1

39 6FIV-081010-4000 FRONT BRAKE FLUID INLET HOSE 1

40 6FIV-081020-4000 FRONT BRAKE FLUID OUTLET HOSE 1

41 6FIV-081200-4000-M1 REAR BRAKE MASTER CYLINDER 1

42 6FIV-081030-4000 REAR BRAKE FLUID INLET HOSE 1

43 6FIV-081040-7000 REAR BRAKE FLUID OUTLET HOSE 1




Hi%1%1/ FRONT BRAKE

FO08-B-1 FRONT BRAKE

Item No. Parts Number Parts Name(EN) Qty Specification
1 8010-080118 BRAKE DISC BOLT 3
2 6FI3-080001 FRONT BRAKE DISC 1
3 30102-080025870 INNER HEX SCREW M8x25 2 M8x25
4 6FIV-080100-4100-M1 FRONT HYDRAULIC BRAKE ASSY 1
5 6FIV-080005-4100 BRAKE FLUID HOSE CLAMP 1
6 30102-050016870 INNER HEX SCREW 1 M5x16
7 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
8 6KM#-081000-8100-20 WASHER 4
9 6KM#-080103-8101 PIPE BOLT 2
10 6KMV-081100-2000-20 BRAKE LEVER 1
11 6KMV-081100-2000-M1 MASTER CYLINDER, HAND BRAKE 1
12 6FIV-080120-71A0-M1 FRONT BRAKE PAD ASSY 1
13 6FIV-080120-7100-M1 FRONT BRAKE CALIPER ASSY 1
14 6FIV-080110-4100 FRONT BRAKE FLUID HOSE ASSY 1




J %1/ REAR BRAKE \

FO8-B-2 REAR BRAKE

Item No. Parts Number Parts Name(EN) ty Specification
1 6FIV-080300-4100 REAR BRAKE PEDAL ASSY 1
2 6AQV-080400-1000 SPRING 1
3 A000-080006-10000 GASKET 1 1
4 6WWV-046702-5000 INNER HEX SCREW M6x12 1
5 30903-0162010 COTTER PIN 1
6 6FIV-080007-4101 BRAKE SWITCH LIMIT PLATE 1
7 8010-000004 BOLT M6x14 1 M6x14
8 6FIV-080003-4100 BRAKE SWITCH BRACKET 1
9 6FIV-080006-4101-M1 MECHANICAL BRAKE SWITCH ASSY 1
10 30102-060025810 SCREW 2 M6x25
11 8010-080118 BRAKE DISC BOLT 3
12 6F13-080002 REAR BRAKE DISC 1
13 30006-060012810 BOLT 1 M6x12
14 6FIV-080200-4100-M1 REAR HYDRAULIC BRAKE ASSY 1
15 A000-080229-2000 SCREW, FLUID RESERVOIR CAP 2
16 6KM0-091201-20000 CAP, FLUID RESERVOIR 1
17 6KM0-091202-20000 SEALING LINER, FLUID RESERVOIR 1
18 6KM0-091203-20000 SEALING GASKET, FLUID RESERVOIR 1
19 6KM#-080103-8101 PIPE BOLT 2
20 6KM#-081000-8100-20 WASHER 4
21 6FIV-080210-7100 REAR BRAKE FLUID HOSE 1
22 6FIV-080220-7100-M1 REAR BRAKE CALIPER ASSY 1
23 6FIV-080220-71A0-M1 REAR BRAKE PAD ASSY 1
24 30903-0201640 COTTER PIN 1
25 30904-0602240 PIN SHAFT 1
1

6FIV-080230-4100-M1

REAR BRAKE MASTER CYLINDER




$HILKERISTEERING SYSTEM |

Vi

F10 STEERING SYSTEM

Item No. Parts Number Parts Name(EN) ty Specification
1 6FI3-100020-10000 BALANCE BLOCK 2
2 5280-100020 RH HAND GRIP ASSY 1
3 6FIV-100100-4000-0BU0OO HANDLEBAR PIPE 1 MIST SILVER BLACK
4 30102-102035810 SCREW 2 M10x1.25x35
5 6FIV-100400-4000 THROTTLE CABLE 1
6 6FIV-100031-4000-0BP00 HANDLEBAR BRACKET 2 MAUD SPIRIT BLACK
7 6FIV-100600-4000 CLUTCH CABLE 1
8 6FIV-100003-4000 HANDLEBAR COVER 1
9 30102-080025810 SCREW 4 M8x25
10 6L32-100006 DECO COVER, HANDLEBAR SCREW 4
11 5280-100001 LH HAND GRIP 1
12 6FI3-100300-10000 CLUTCH LEVER ASSY 1
13 6FI3-100301 CLUTCH LEVER 1 ABS
14 6KJ0-100002 CLUTCH PULL BINDING 2
15 6FIV-167000-2000 HANDLEBAR SWITCH, RH 1
16 6FIV-166000-4101 HANDLEBAR SWITCH, LH 1




FI1 #REARWHEEL |

F11 REAR WHEEL

Item No. Parts Number Parts Name(EN) ty Specification
01 6FIV-110001-7100 REAR WHEEL SHAFT 1
02 30306-140112 WASHER 2 14
03 30200-080810 NUT 4 M8
04 6KJ0-110004 LOCK PAD 2
05 6F12-110003-10000 REAR SPROCKET 1
06 3120951 MOTORCYCLE CHAIN 1
07 6KJ0-110001-10000 RH SHAFT SLEEVE, REAR WHEEL 2
08 6090-112100 SEAT, SPROCKET 1
09 30500-027800N OIL SEAL 2 FB27x47x7
10 30400-02001 BEARING 1 20x47x14
11 5280-112101 SHAFT SLEEVE 1
12 5190-070030-1000 VALVE, INFLATION 1
13 6KJ0-110003 BOLT 4
14 30704-1212 TIRE 1 REAR
15 6FIV-110100-6001-0B200 REAR RIM ASSY 1 MATTE BLACK
16 6KIV-110004-8000 DAMPING RUBBER, SPROCKET SEAT 1
17 30400-01580 BEARING 1 6202-2RS
18 30204-143810 NUT 1 M14x1.5
19 6FIV-110102-6000 CENTER SPACER, REAR RIM 1
20 30400-01583 BEARING 1 6302-2RS




T &/FUEL TANK

Vig "
10
F12 FUEL TANK
Item No. Parts Number Parts Name(EN) ty Specification

1 30006-060025810 BOLT 4 M6x25
2 5020-031002 FRONT LICENSE BRACKET RUBBER SLEEVE BUSHING 4

3 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 4

4 6FIV-121000-7100 FUEL TANK ASSY 1

5 6FIV-170200-7101-M1 FUEL LEVEL SENSOR 1

6 6FI3-170500-00001 FUEL LEVEL SENSOR BOLT 2

7 6FIV-150900-7100 FUEL PUMP ASSY 1

8 30102-050016810 SCREW M5x16 5 M5x16
9 6090-120210 QUICK JOINT 1

10 6070-120400 CLAMP 2 Dial4.5
11 6FIV-120030-7100 HIGH-PRESSURE FUEL HOSE ASSY 1

12 6KJ0-120330-10000 QUICK JOINT 1

13 30601-111010 CLAMP 1 A1l
14 6KMV-120001-C000 FUEL TANK BREATHER HOSE 1




F13 5 HU/SEAT ASSY

F13 SEAT
Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-130100-4101 SEAT ASSY 1 NO ABS
1 6FIV-130100-4101-10 SEAT ASSY 1 ABS
2 6KM0-130205 CUSHION RUBBER WAHSER 5




B 5 H/PEDAL ASSY

F14-1 FOOTREST

Item No. Parts Number Parts Name(EN) ty Specification
1 30204-143810 NUT 2 M14x1.5
2 6FI13-060007 REAR FORK SHAFT 1
3 6WWV-046802-5000 INNER HEX SCREW M6x16 1
4 30303-060152 WASHER 1 6
5 30301-060470 WASHER 1 6
6 6FIV-142000-4100 LH FRONT FOOTREST ASSY 1
7 30006-080040810 BOLT 2 M8x40
8 6FIV-141000-4100 GEARSWITCH ASSY 1
9 6FIV-143000-4100 RH FRONT FOOTREST ASSY 1
10 A000-1401B0 REAR FOOTREST, RH 1
11 A000-1401A0 REAR FOOTREST, LH 1
12 A000-140142 PIN SHAFT Dia 8 2 Dia 8
13 A000-140106 LOCATING GASKET 2 2
14 A000-140109 REAR FOOTREST, RH 1
15 5190-037813 SPRING 2
16 5190-037814 STEEL BALL 2
17 A000-140104 LOCATING GASKET 1 2
18 30802-00603 CIRCLIP 6 2 6
19 A000-140108 REAR FOOTREST, LH 1
20 6FIV-140300-7100 REAR RH FOOTREST BRACKET 1
21 30102-080025810 SCREW 4 M8x25
22 6FIV-140200-7100 REAR LH FOOTREST BRACKET 1
23 A010-140123 LIMIT BOLT 2
24 6WWV-140141-5000 PIN SHAFT 2
25 A000-140103-20000 SPRING 2
26 30300-100112 WASHER 2 ®10
27 30903-0322210 COTTER PIN 2 (p3.2%x22
28 6FIV-140900-7100 FRONT RH FOOTREST SEAT 1

1

29

6FIV-140800-7100

REAR RH FOOTREST ASSY




F$kF/REAR ARMREST

F14-2 REAR ARMREST

Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-050011-7000 RUBBER PLUG 2
2 30006-080016810 BOLT 2 M8x16
3 30006-080020810 BOLT 2 M8x20
4 6FIV-140010-4101 REAR ARMREST 1




F15 B2 Z4/ELECTRIC SYSTEM

22

F15-A ELECTRIC SYSTEM (ABS)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-150100-2000 MAIN CABLE 1
2 6FIV-150600-7000 HORN 1
3 30006-080014810 BOLT 1 M8x14
4 6FIV-150420-7100 BATTERY NEGATIVE CABLE 1
5 6FIV-150176-7102 ADAPTOR CABLE, LICENSE LIGHT 1
6 8010-150003 TIE BAND 9 5x250
7 801F-100101 TIE BAND 2
8 9010-150002 AUXILIARY RELAY RUBBER RING 3
9 CFCV-150524-2000-M1 AUXILIARY RELAY 3
10 30006-060022810 BOLT 2 M6x22
11 6FI3-150700 REGULATOR 1
12 6FIV-151600-7000-M1 BATTERY 1
13 1080-150700 TIE BAND, BATTERY 1
14 5270-150500 STARTER RELAY 1
15 30006-060012810 BOLT 2 M6x12
16 6FIV-001000-7000 ECM ASSY 1
17 30102-060012810 SCREW 2 M6x12
18 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
18 SN1V-691100-1301-11 T-BOX 1
18 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
18 SN1V-691100-1501-11 T-BOX 1
18 SN1V-691100-1601-11 T-BOX 1
19 6KMV-150901-B001 RUBBER RING, T-BOX 1
20 6FIV-003500-7100 HIGH-TENSION CABLE ASSY 1
21 6FIV-003400-8000 IGNITION COIL 1
22 30006-060035810 BOLT 1 M6x35
23 6090-150500 DIODE, STARTER 3
24 8010-151301 FUSE 5A 2 5A
25 806A-151305 FUSE 15A 5 15A
26 806A-151308 30A FUSE 2
27 6KMV-151500-3000 SIDE STAND SWITCH 1
28 8010-090005 BOLT M6x16 1 M6x16




F15 B3 A4/ELECTRIC SYSTEM

F15-B ELECTRIC SYSTEM (NO ABS)

Item No. Parts Number Parts Name(EN) Oty Specification
1 6FIV-150100-4200 MAIN CABLE 1
2 6FIV-150600-7000 HORN 1
3 30006-080014810 BOLT 1 M8x14
4 6FIV-150420-7100 BATTERY NEGATIVE CABLE 1
5 6FIV-150176-7102 ADAPTOR CABLE, LICENSE LIGHT 1
6 8010-150003 TIE BAND 9 5x250
7 801F-100101 TIE BAND 2
8 9010-150002 AUXILIARY RELAY RUBBER RING 3
9 CFCV-150524-2000-M1 AUXILIARY RELAY 3
10 30006-060022810 BOLT 2 M6x22
11 6FI3-150700 REGULATOR 1
12 6FIV-151600-7000-M1 BATTERY 1
13 1080-150700 TIE BAND, BATTERY 1
14 5270-150500 STARTER RELAY 1
15 30006-060012810 BOLT 2 M6x12
16 6FIV-001000-7000 ECM ASSY 1
17 30102-060012810 SCREW 2 M6x12
18 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
18 SN1V-691100-1301-11 T-BOX 1
18 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
18 SN1V-691100-1501-11 T-BOX 1
18 SN1V-691100-1601-11 T-BOX 1
19 6KMV-150901-B001 RUBBER RING, T-BOX 1
20 6FIV-003500-7100 HIGH-TENSION CABLE ASSY 1
21 6FIV-003400-8000 IGNITION COIL 1
22 30006-060035810 BOLT 1 M6x35
23 6090-150500 DIODE, STARTER 3
24 8010-151301 FUSE 5A 2 5A
25 806A-151305 FUSE 15A 5 15A
26 806A-151308 30A FUSE 2
27 6WWV-047102-5000 INNER HEX SCREW M5x14 2
28 6FIV-040012-7100 SPEED SENSOR BRACKET 1
29 6FIV-150400-7100 SPEED SENSOR 1
30 6KMV-151500-3000 SIDE STAND SWITCH 1
31 8010-090005 BOLT M6x16 1 M6x16




FIGRT A5 BALANP ASSY |

F16 LIGHTS
Item No. Parts Number Parts Name(EN) ty Specification

1 6FIV-160110-7102 HEADLIGHT 1

2 30110-421130010 SELF-TAPPING SCREW 6 ST4.2x13
3 6KWV-160510-1000 LH FRONT TURN LIGHT ASSY 1

4 6KWV-160520-1000 RH FRONT TURN LIGHT ASSY 1

5 6KJV-160920-8001-M1 FRONT SIDE REFLECTOR 2

6 6KWV-160530-1000 LH REAR TURN LIGHT ASSY 1

7 6KWV-160540-1000 RH REAR TURN LIGHT ASSY 1

8 6FIV-160910-4000-M1 REAR REFLECTOR 1

9 30202-050110 NUT 2 M5

10 6GUV-160600-6200 LICENSE LIGHT 1

11 6KM0-150340 FLASHER 1

12 6FIV-160200-7102 TAIL LIGHT 1




{3 K B/DASHBOARD ASSY

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) ty Specification
1 6FIV-171000-7100 DASHBOARD 1
2 6090-040303 BUSHING 2
3 6WWV-030019-5000 CUSHION SLEEVE 2
4 30301-060470 WASHER 2 ©6
5 30202-060110 NUT 2 M6




Failure to follow these instructions

may result in danger.

® Read the owner’'s manual carefully
before riding. Inappropriate
modification is not allowed.

® Please wear helmet, protective
clothing and other protective gear.

® Do not touch overheated. rotating
parts such as exhaust pipe. engine.

wheel and ect.
® Please slow down on poor visibility

and slippery road.
e Always follow maintenance schedule.

CFMOTO

6FTA—190201-6500 EU162

F19-1 WARNING LABEL,FUEL TANK

Item No. Parts Number Parts Name(EN) Qty Specification
1

1 6FIA-190201-6500 FUEL TANK WARNING LABEL




CFMOTO

6FIV-190100-4000-10 MENSTE SR

RBHITRE (ABSHR)
TR MRS

B oo I =<~ I - FEe] AR

F19-2-A DECAL (NEBULA BLACK-ABS)

CFMOTO

b=ES
b= i3
AT
EHAWEE
FEEARRS

Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-190101-4000-10 LH COMMERCIAL NAME DECAL 1
2 6FIV-190102-4000-10 RH COMMERCIAL NAME DECAL 1
3 6FIV-190103-4000-10 TAIL LIGHT LH PANEL DECAL 1
4 6FIV-190104-4000-10 RH PANEL DECAL, TAIL LIGHT 1
5 6FIV-190105-4000-10 LH CFMOTO DECAL 1
6 6FIV-190106-4000-10 RH CFMOTO DECAL 1
7 6FIV-190107-4000-10 FUEL TANK LH PANEL DECAL 1
8 6FIV-190108-4000-10 FUEL TANK RH PANEL DECAL 1
9 6FIV-190109-4000-10 ABS DECAL 2
10 6FIV-190110-4000-10 FRONT FENDER DECAL 1




I ==

6FIV-190100-4000-11 M™MMHEMRTER

L k3

wae [N === A ~ Bxa FoK

BEEAERE (ABSKR )
THE(EEL) MBS

IR MAPR, H8: 8
LIRS R2R
RMH I

Wmwx  Ere

b7 A EINSE

1.

PRAPIO

5¢

8.1

CFMOTO CFMOTO

F19-2-B DECAL(GALAXY GREY-ABS)
Item No. Parts Number Parts Name(EN) Qty Specification

1 6FIV-190101-4000-11 LH COMMERCIAL NAME DECAL 1
2 6FIV-190102-4000-11 RH COMMERCIAL NAME DECAL 1
3 6FIV-190103-4000-11 DECAL 1, FUEL TANK LH PANEL 1
4 6FIV-190104-4000-11 DECAL 1, FUEL TANK RH PANEL 1
5 6FIV-190105-4000-11 DECAL 2, FUEL TANK LH PANEL 1
6 6FIV-190106-4000-11 DECAL 2, FUEL TANK RH PANEL 1
7 6FIV-190105-4100-10 LH CFMOTO DECAL 1
8 6FIV-190106-4100-10 RH CFMOTO DECAL 1
9 6FIV-190109-4000-11 FRONT FENDER LH DECAL 1
10 6FIV-190110-4000-11 FRONT FENDER RH DECAL 1
11 6FIV-190109-4000-10 ABS DECAL 2




6FIV-190100-4100-10 “MENETE 2B

FEFH

B
EcHie (EihE) BIAZEE
T (B ) iEIAWEE
wan ooe [ 2x= EOE AR
1 . E!::‘GH#J&. ¥ ABS é&%% ;Eiﬁgiﬂ&. #HE: AR 2‘
PRAP) aladl=
i iR xXo-2 xOo-2
3. 4.
&- sk Ao
CFMOTO CFMOTO
Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-190101-4100-10 LH COMMERCIAL NAME DECAL 1
2 6FIV-190102-4100-10 RH COMMERCIAL NAME DECAL 1
3 6FIV-190103-4100-10 FUEL TANK LH PANEL DECAL 1
4 6FIV-190104-4100-10 FUEL TANK RH PANEL DECAL 1
5 6FIV-190105-4100-10 LH CFMOTO DECAL 1
6 6FIV-190106-4100-10 RH CFMOTO DECAL 1




IHEMH: BOEL (B) ], #H#: ABS
THEE: 2XH
A

i

F19-3 MODEL DECAL

Item No.

Parts Number

Parts Name(EN)

Specification

01

6FIV-190107-4100-10

MODEL DECAL




W% TR/ TOOLS |

F20 TOOLS
Item No. Parts Number Parts Name(EN) Qty Specification
1 6100-200100-10000 TOOLS 1
2 6100-200001 TIE BAND, TOOLS KIT 1
3 6KMV-200200-C000 LH REARVIEW MIRROR ASSY 1
4 6KMV-200300-C000 RH REAR VIEW MIRROR ASSY 1




$liZ % £%/FUEL EVAPORATION SYSTEM|

F36 FUEL VAPORIZATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 30601-109010 CLAMP 2 A9
2 6FIV-360001-7100 FUEL VAPOR ADSORPTION HOSE 1 1
3 30601-108010 CLAMP 3 A8
4 606B-360100 ANTI-ROLLOVER VALVE 1
5 6FIV-360002-7100 FUEL VAPOR ADSORPTION HOSE 2 1
6 6FIV-360200-7100 CANISTER 1
7 30601-114010 "CLAMP 1 "
8 6FIV-360003-7100 FUEL VAPOR DESORPTION HOSE 1 1
9 30601-112010 CLAMP 2 Al2
10 6FIV-003200-8000 CANISTER MAGNETIC VALVE 1
11 6FIV-360004-7100 FUEL VAPOR DESORPTION HOSE 2 1
12 6FIV-041503-7100 CANISTER BOX 1
13 6WWV-046702-5000 INNER HEX SCREW M6x12 2




® cFmoTO

XO-2

Owner's Manual

READ THIS It contains important Make sure operator holds a valid
MANUAL safety information. driver license.
CAREFULLY

F38 OWNER\'S MANUAL

Item No. Parts Number Parts Name(EN) Qty Specification
1 6FIV-380101-4200-12 EURO OWNERS MANUAL 1




BEEAARFILTER ASSY |

——= ‘_f—f’#
‘ .
Iy = i :
| 1 == |
‘\ WI I‘I‘I\ | (]%L— : |-
I‘| B
& =
of | -
. l—z o

F41 AIR FILTER

Item No. Parts Number Parts Name(EN) Qty Specification
1 0KIV-110000-4000-10 AIR FILTER ASSY 1
2 0KIA-110100 d44 CLAMP ASSY 1 d44
3 30601-114010 "CLAMP 2 "
4 30601-113510 CLAMP 1
5 30601-117010 CLAMP 1 Al7
6 30112-050016430 SCREW COMP 4 M5x16
7 0KIV-112000-4000 FILTER ELEMENT 1




E01 M RICRANKCASE ASSY.

EO1 CRANKCASE ASSY.

Specification

Qty

Item No.

>
alolals
~WN|DNn|ln
NAMAA
w|m o
I\UUU%
Bl
W Wl e o
5|39/8)2
Z212/9|8|8
8122[2(0
SEEE:
al2|2|0w
LRWW
o
o~ S
.WOONO
I=s{i=1it=]
Ela|a|ls|a
3 Z(98|1T
Z(2|2|m|2
Al =
.mmm&m
aOOMmVO
o S
NS
o|o|o|o




E01-1 Zchlibif - EFRILEFT CRANKCASE

EO1-1 LEFT CRANKCASE ASSY.

Item No. Parts Number Parts Name(EN) ty Specification
01 30400-02006 BEARING 1 20x47x14
02 0C10-011007 DOWEL PIN Dia 11x16 4 Dial1x16
03 30400-03503 BEARING 1 35x72x17
04 30400-01502 BEARING 1 15x32x9
05 30400-02001 BEARING 1 20x47x14
06 0A70-011008 SCREW 4x11 1 4x11
07 0010-011005-00001 CYLINDER STUD BOLT B 2
08 0A70-011009-00001 SCREW PLUG M14x1.25x12 1
09 0KI2-011100-0B201 LH CRANKCASE 1
09 0KI2-011100-0B204 LH CRANKCASE 1
10 30202-060110 NUT 2 M6
11 30011-060025820 STUD 2 M6x25
12 0A70-013004 PLUG 1
13 0A80-011002 BREATHER HOSE JOINT 1
14 0A70-011005-00001 BOLT M6x75 6
15 0180-014010 WIRE CLAMP 1
16 0010-080008 DOWEL PIN 3 8X14
17 0010-011017-0010 BOLT M6x60 7 M6x60
18 0A80-011500 OIL SEAL 1 20x40X6
19 0A70-011006 COUNTERSHAFT OIL SEAL PRESS 1
20 30004-060010850 BOLT M6x10 2 M6x10
21 0A70-011400 OIL SEAL 1 12x22x9
22 0A80-011001 GASKET, LH FRONT COVER 1
23 0010-021018-0010 BOLT M6x55 1 M6x55
24 0A70-011300 STRAINER ASSY 1
25 30116-050012410 SCREW ASSY 2 M5x12
26 0180-013208-0010 BOLT M6x45 2 M6x45
27 0010-013010-0010 BOLT M6x50 1 M6x50
28 0A70-011002 0-RING 60.5x2.4,0IL STRAINER COVER 1 60.5x2.4
29 0A70-011004-0B20 COVER, OIL STRAINER 1 MATTE BLACK
30 0A70-0110A0-0B20 COVER ASSY., OIL STRAINER 1 MATTE BLACK
31 0010-023010-0010 BOLT M6x20 3 M6x20
32 0180-011006 GASKET 14 1 14




E01-2 A/ IRIGHT CRANKCASE

E01-2 RIGHT CRANKCASE ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0K12-012100-0B20 RH CRANKCASE 1 MATTE BLACK
02 0A70-012007 PLUG 2
03 0A70-012006 PRESS PLATE, OIL PASSAGE 1
04 30004-060012820 BOLT M6x12 1 M6x12
05 30400-02008 BEARING 1 20x42x12
06 30400-02801 BEARING 1 28x52x12
07 30400-02000 BEARING 1 20x47x14
08 0A70-012002 PRESS TOOL. BEARING 1
09 30107-060012410 SCREW 2 M6x12
10 30400-01503 BEARING 1 15x35x11
11 0A80-012005 GASKET, RH SIDE COVER 1
12 0010-080008 DOWEL PIN 2 8X14
13 0A70-012001-00003 LIMIT BOLT 1
14 0A70-012004-00001 CYLINDER STUD M8x175 2
15 0A70-012003-00002 STUD 1 M6x99




E01-3 #MESHEMRIGHT SIDE COVER

EO01-3 RIGHT SIDE COVER ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0A80-013001-2B201 RH SIDE COVER 1 MATTE BLACK
02 0A70-013100 OIL SEAL 12x21x7, CRANKCASE 1 12x21x7
03 0A80-013003 PRESS PLATE, OIL SEAL 1
04 30105-060012410 SCREW 1 M6x12
05 0A70-013500 VIEWER, OIL LEVEL 1
06 0A70-013004 PLUG 1
07 30017-060022110 STUD 2 M6x22
08 0180-011006 GASKET 14 1 14
09 0A70-013007-00001 SCREW PLUG M14x1.25x12 1
10 0A70-013006 0-RING 1 16.8x3.1
11 0A70-013005 BOLT PLUG, FUEL FILLING PORT 1
12 01A0-013005 O-SEAL RING 1 13x2
13 0A70-013200 FILTER ELEMENT, PAPER 1
14 01A0-013003 O-RING 1 53.6x2.4
15 0A70-013003 SPRING, FILTER ELEMENT 1
16 0A80-013002-0B20 COVER, OIL FILTER 1 MATTE BLACK
17 30212-060810 NUT 3 M6
18 0010-023010-0010 BOLT M6x20 1 M6x20
19 0010-060012-0010 BOLT M6x30 8 M6x30
20 0010-013008-0010 BOLT M6x35 1 M6x35




E01<4 Zis/MBMILEFT SIDE COVER |

EO1-4 LEFT SIDE COVER ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0A80-014001-1B203 LH FRONT COVER 1 MATTE BLACK
02 0A70-014007-00001 SCREW PLUG, VIEW HOLE 1
03 0010-021014 WASHER 12 1 12
04 0A80-014005 WIRE PRESS PLATE 1
05 30102-050012810 SCREW 1 M5x12
06 0010-013008-0010 BOLT M6x35 9 M6x35
07 0010-021017-0010 BOLT M6x25 3 M6x25
08 0A70-011005-00001 BOLT M6x75 2
09 0010-060012-0010 BOLT M6x30 1 M6x30
10 0KIA-014100 REAR COVER, LH 1
11 0A80-014003-2B201 LH FRONT GEAR COVER 1 MATTE BLACK
12 0010-080008 DOWEL PIN 2 8X14
13 0A70-014005-0B20 BOLT CAP, LH FRONT SIDE COVER 1 MATTE BLACK
14 0A70-014006 O-RING 1 22.7x3.1
15 30102-050016810 SCREW M5x16 2 M5x16
16 6FIV-040012-7100 SPEED SENSOR BRACKET 1
17 0700-065310-10000 SPEED SENSOR 1




Vi

E02-1 CYLINDER HEAD COVER ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0C10-021003 DOWEL PIN Dia 8X12 2 Dia8X12
02 0110-013028 0O-RING 2 30x3.55
03 0110-013007-0B20 COVER, STRAINER 2 MATTE BLACK
04 0C10-021002 CAMSHAFT PLUG 1
05 0010-013008-0010 BOLT M6x35 8 M6x35
06 0010-011017-0010 BOLT M6x60 2 M6x60
07 0010-080013-0010 BOLT M6x22 2 M6x22
08 0A70-021002 WASHER 2
09 0C10-021004 ROCKER ARM SHAFT 2
10 0A70-021005 0O-RING 2 8.6x1.9
11 0A70-021100 SWING ARM ASSY 2
12 0A70-021102 ADJUST SCREW, VALVE CLEARANCE 2
13 0A70-021103 ADJUST NUT, VALVE CLEARANCE 2




E02-2 SfT24HSRICYLINDER HEAD

E02-2 CYLINDER HEAD ASSY.

Item No. Parts Number Parts Name(EN) ty Specification
01 30204-060810 NUT 4 M6
02 30011-060025820 STUD 4 M6x25
03 0C10-022008 GASKET, CYLINDER HEAD 1
04 0KIA-0220A0-0B200 CYLINDER HEAD & HEAD COVER 1 MATTE BLACK
05 0010-022012 WASHER 8 4 8
06 0010-022013-00002 NUT 4 M8
07 0KIA-022005 CYLINDER HEAD TEMP. SENSOR 1
08 0KIA-022003 SEAL RING, INJECTOR SEAT 2
09 0KIA-022002 HEAT INSULATOR, FUEL INJECTOR SEAT 1
10 0KIV-022201-4001 FUEL INJECTOR SEAT 1
11 30603-050000 CLAMP D50 2 D50
12 0KIA-022004-00001 CONNECTING PIPE, THROTTLE BODY 1
13 0010-023008-00001 BOLT 1
14 0KIV-171000-4000 INJECTOR ASSY 1
15 0C10-022006 LOCK CLIP, VALVE 4
16 0C10-022005 SPRING PLATE, VALVE 2
17 0A70-022003 INNER SPRING, VALVE 2
18 0A70-022004 OUTER SPRING, VALVE 2
19 0010-022500-10000 SEAL RING, VALVE STEM 2
20 0C10-022007 SEAT, VALVE SPRING 2
21 0C10-022001 VALVE, INTAKE 1
22 0C10-022002 VALVE, EXHAUST 1
23 01A0-022400-0001 SPARK PLUG 1 NCK CR8E
24 0KIV-170010-4000 INJECTOR CAP 1




E02-3 “KiIZ=ICYLINDER

E02-3 CYLINDER BODY ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0C10-023004-10000 GASKET, CYLINDER HEAD 1
02 0KIB-023100-0B210 CYLINDER ASSY 1 MATTE BLACK
03 0A70-023001-0G30 GASKET, TENSIONER 1 MUSTARD GREEN
04 0C10-023200-1B200 TENSIONER ASSY 1
05 0010-023010-0010 BOLT M6x20 2 M6x20
06 0180-023007-00001 TENSIONER PLATE BOLT 1 M8x39.5@GALVANIZED TRIVALENT
07 0010-021016 WASHER 8 1 8
08 0A70-023300 TENSION PLATE ASSY 1
09 0A70-023400 CHAIN GUIDE 1
10 0C10-011007 DOWEL PIN Dia 11x16 2 Diallx16




E02-4 el EiRICAMSHAF T ASSY

E02-4 CAMSHAFT ASSY.

Item No. Parts Number Parts Name(EN) ty Specification
01 0A70-024100 TIMING CHAIN 1
02 30004-060010150 BOLT M6x10 2 M6x10
03 0A70-024002 TIMING SPROCKET 1
04 0180-024004 CAMSHAFT SPACER 1
05 0A70-024001 CAMSHAFT 1




E-03 RibLESIMAGNETO ASSY

E0O3 MAGNETO ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0KIV-031000-4000 MAGNETO ROTOR ASSY 1
02 0A70-014004-00002 BOLT M5x25 3 M5x25
03 30102-050012810 SCREW 2 M5x12
04 0KIA-032000-10000 MAGNETO STATOR ASSY 1




E04 HiEFRESEERICRANKSHAFT & PISTON

E04 CRANKSHAFT / CONNECTING ROD & PISTON ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0A70-040007 NUT M16 1 M16
02 0A70-040008 LOCK WASHER 1
03 3121100 GUIDE BLOCK B4x4x16 1 B4x4x16
04 0A70-040009 DRIVE GEAR, OIL PUMP 1
05 0A80-043000 PRIMARY DRIVEN GEAR ASSY 1
06 0A80-040003 GEAR, CRANKSHAFT BALANCER 1
07 0KIB-041000 CRANKSHAFT CONNECTING ROD SUB ASSY 1
08 0A70-040011 WOODRUFF KEY 1
09 0110-052008-00002 NUT 1
10 0A70-0400A0 PISTON RING ASSY 1
11 0C10-040003 CIRCLIP, PISTON PIN 2
12 0C10-040001 PISTON 1
13 0C10-040002 PISTON PIN 1




E05 BARERICLUTCH ASSY

EO5 CLUTCH ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0A70-050002 WASHER 20x34.5x2 2 20x34.5x2
02 0A80-051100 PRIMARY DRIVEN GEAR ASSY 1
03 0A80-050001 BUSHING, PRIMARY DRIVEN GEAR 1
04 0A70-051201 HUB, CLUTCH 1
05 0A80-050010 DRIVE FRICTION DISC 1, CLUTCH 2
06 0A80-050020 DRIVE FRICTION DISC 2, CLUTCH 3
07 0A70-051202 DRIVEN DISC, CLUTCH 4
08 0A70-050004 LOCK WASHER 1
09 0A70-050005 NUT 1 M16X1.5
10 0A80-050006 ROD, CLUTCH 1
11 0A80-050030 THRUST BEARING AND BRACKET ASSY 1
12 0A80-050008 PRESSURE PLATE, CLUTCH 1
13 0A70-051204 SPRING, CLUTCH 5
14 30112-050016410 SCREW ASSY M5x16 5 M5x16
15 0A80-050009 ROD, CLUTCH 1
16 0A70-052002 WASHER 10x20x1 1 10x20x1
17 0110-080005 OIL SEAL 1 10x20x5
18 0A80-050005 SEPARATE SWING ARM 1
19 0010-090005-0010 BOLT M6x16 1 M6x16
20 0A80-050004 WASHER 1
21 0A80-0500A0 CLUTCH ASSY 1




H343564 RITRANSMISSION ASSY |

E06 TRANSMISSION ASSY.

Item No. Parts Number Parts Name(EN) ty Specification
01 0A80-063000-00001 GEARSHIFT ASSY 1
02 0180-021008-00001 BOLT 1 M14x1.25x12
03 0180-011006 GASKET 14 1 14
04 0A70-060012 SPRING, NEUTRAL 1
05 0A70-060013 NEUTRAL STOPPER 1
06 0A70-065100 CAM STOPPER 1
07 0A70-065003 GEARSHIFT LOCATED SPRIING 1
08 0A70-065001-00001 GEARSHIFT CAM BOLT 1
09 0A70-065002 WASHER 6 1 6
10 0A8V-066000-1001 GEAR POSITION SENSOR 1
11 0A70-060014 O-RING 1 26.2x2.4
12 30116-050020410 SCREW ASSY M5x20 2 M5x20
13 0A70-064002 CAM STOPPER 1
14 0A70-064001 WASHER 25x40x1 1 25x40x1
15 0A70-064004 GEAR SWITCH CONTACTOR 1
16 0A70-064003 SPRING 1
17 30901-0400600 PIN 1 P4x6
18 0A80-064200-00001 SHIFT DRUM 1
19 0A70-064100 DRIVEN GEAR, CAM 1
20 0A70-064005 RH PAWL 1
21 0A70-064008 LH PAWL 1
22 0A70-064006 PIN, GEARSHIFT 2
23 0A70-064007 SPRING 2
24 0A70-060006 PAWL PLATE, GEARSHIFT 1
25 0A70-060005 CAM GUIDE 1
26 30107-060012410 SCREW 4 M6x12
27 0A70-060003-00001 FORK SHAFT 1
28 0A70-060004 SHIFT FORK 2
29 0A70-060002 FORK, MIDDLE 1
30 0A70-060001-00001 FORK SHAFT 1
31 0A80-062009 WASHER 15x25x1.5 2 15x25x1.5
32 0A80-062008 BUSHING 1
33 0A80-062001 1-GEAR, COUNTERSHAFT 1 33
34 0A80-062005 5-GEAR, COUNTERSHAFT 1 22
35 0A80-061008 CIRCLIP 3
36 0A80-062007 WASHER 2
37 0A80-062004 4-GEAR, COUNTERSHAFT 1 24
38 0A80-062003 3-GEAR, COUNTERSHAFT 1 26
39 0A80-062006 6-GEAR, COUNTERSHAFT 1 21
40 0A80-062020 2-GEAR, COUNTERSHAFT 1 26
41 0KIA-062070-00001 COUNTERSHAFT ASSY 1
42 0A80-060001 DRIVE SPROCKET 1
43 0A80-060002 GUARD, SPROKET 1
44 30004-060010850 BOLT M6x10 2 M6x10
45 OKIA-060007 SPEED SENSOR DISC 1
46 0110-090009-00002 INNER HEX SCREW 1
46 0010-080008 DOWEL PIN 1 8X14
47 0A80-061000-00001 MAIN SHAFT ASSY 1
48 OKIA-062000-00001 COUNTERSHAFT ASSY 1




EO7 HLIFRERIOIL PUMP

EO7 OIL PUMP ASSY.

Item No. Parts Number Parts Name(EN) ty Specification
01 0A70-071000 OIL PUMP SUB ASSY 1
02 0010-021017-0010 BOLT M6x25 3 M6x25
03 30406-00201 ROLLER NEEDLE 1 P2.5x22
04 0A70-070001 DRIVEN GEAR, OIL PUMP 1
05 30802-00605 CIRCLIP 1 6




E09 AFRAMMISTARTING SYSTEM |

E09 ELECTRIC STARTING ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-021017-0010 BOLT M6x25 2 M6x25
02 0A80-093000 STARTING MOTOR 1
03 0A80-090001-00001 DUAL GEAR 1 1
04 0A80-090003 SHAFT, DUAL GEAR 1 1
05 0A80-090002-00001 DUAL GEAR 2 1
06 0A70-091002-00001 SHAFT, DUAL GEAR 1
07 0A8A-092000 GEAR, STARTING MOTOR 1
08 0A8A-094000 CLUTCH 1
09 0A8A-090004-00002 SCREW 3 M8x16




E16 “PiEkbisml BALANCE SHAFT

E16 BALANCE SHAFT ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification

01 0110-051007-00002 NUT 1

02 0010-051004 WASHER 1 14x28x2

03 0A80-160005 CIRCLIP38 1 38

04 0A80-160001 GEAR, BALANCE SHAFT 1

05 0A80-160004 SPRING, BALANCER GEAR 2

06 0A80-160003 DAMPER, BALANCE SHAFT GEAR 2

07 0A80-160002 WASHER 1

08 0KI2-161000 BALANCE SHAFT ASSY 1




#5148 A THROTTLE BODY

E17 THROTTLE BODY ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification

01 0KIV-173000-4000 THROTTLE BODY 1




